
資料４ 

 

 

 

 

 

 

 

 

 

資料４ 世界の水インフラ整備に資する日本の技術 

国際会議配布資料 

  



SANYU REC Co.,Ltd. 
3-51 DOUCHO TAKATSUKI OSAKA  

 President :Kiyoharu ONISHI 

  ompany  rofile 

Headquarter and factory  in 2012  

  Tokyo Sales office 

  

Tokyo R&D 



Production Base of 
SANYUREC

SHANGHAI SANYU RESIN CO.,LTD. 
        CHINA SHANGHAI  

     SHANGHAI FORWARD HIGH-TECH  
     ZONE DEVELOPMENT 

        Item : Urethane Resin  
        Production  1500 /y  

          approval  

    
          MALAYSIA SELEMBAN  
         Senawang Industrial Park 

 Item : Liquid & Powder Epoxy Resin 
           Urethane Resin          
           UV Curing Resin         

 Production:  1600t/y                                   
[...]
• In-Situ Vibration Analysis & Balance 

• On Site Efficiency Testing 

• Installation & Commissioning 

TorishimaGuna Engineering Services 

Line of Services 



Thank you 
for your attention 



HANSHIN ENGINEERING Co., Ltd. 1 

<Aquarator> 
The World’s First 

Submerged Mechanical 
Aerator/Agitator 

HANSHIN ENGINEERING Co., Ltd. 

<F Type> 
F-15 (1.5kW) 
F-22 (2.2kW) 
F-37 (3.7kW) 
F-55 (5.5kW) 
F-75 (7.5kW) 

F-110 (11.0kW) 
F-150 (15.0kW) 
F-185 (18.5kW) 
F-220 (22.0kW) 
F-300 (30.0kW) 

2013/02/01_The Fourth Conference for Water Infrastructure Public-Private Partnership [Japan/Tokyo] 

2013/02/01_ 4 PPP  [ ] 

HANSHIN ENGINEERING Co., Ltd. 2 

Company Summary 
<HANSHIN ENGINEERING Co., Ltd.> 
� Establishment: November 13, 1950 
� Business: Gear speed reducers/                    

Waterway facilities equipment/                    
Water-treatment facilities equipment/                    
Industrial facilities equipment 

� Capital: 72,600,000 yen 
� President: Hiroyuki Izui 
� Employees: 100 

 



HANSHIN ENGINEERING Co., Ltd. 3 

Company Location 
Head Office (Osaka) 

Branch Office (Tokyo) 

Factory (Hikami) 

HANSHIN ENGINEERING Co., Ltd. 4 

Company History 
� 1950  Establishment of HANSHIN ENGINEERING 

Co., Ltd. 
� 1970  Development, production and sales of 

drive unit for sludge collector, thickener, clarifier 
� 1975  Development, production and sales of the 

world’s first submerged mechanical 
aerator/agitator (Aquarator) 

� 1987  Development, production and sales of AS 
controller 

� 1992  Delivery of supernatant water discharger 
� 2004  Delivery of bio processing unit 
� 2006  Delivery of turbo blower 



HANSHIN ENGINEERING Co., Ltd. 5 

Environmental Equipments 

Waste water treatment plant 
Authors Name, IAN Image Library (ian.umces.edu/imagelibrary/)  

This is a image. 

HANSHIN ENGINEERING Co., Ltd. 6 

System Flow for Wastewater Treatment 

River/Lake/Sea 

Home & Business 
Factory 

Wastewater treatment plant 

Primary 
Sedimentation tank 

Biological reactor 
Aquarator 

-Submerged Mechanical 
Aerator/Agitator- 

Microorganisms consume pollution material as a nutrient source. 
It is important to activate microorganisms = sludge 

in a biological reactor! 

Final 
Sedimentation tank 



HANSHIN ENGINEERING Co., Ltd. 7 

Aquarator 

<F Type> 
F-15 (1.5kW) 
F-22 (2.2kW) 
F-37 (3.7kW) 
F-55 (5.5kW) 
F-75 (7.5kW) 

F-110 (11.0kW) 
F-150 (15.0kW) 
F-185 (18.5kW) 
F-220 (22.0kW) 
F-300 (30.0kW) 

Aquarator = the world’s first 
Submerged Mechanical Aerator/Agitator 

HANSHIN ENGINEERING Co., Ltd. 

<Problems for environment & 

pollution aspect> 

- Energy efficiency is bad. 

- Occur noise and vibration. 

- Make dispersion sewage mist. 

  -> Change for the worse 

sanitary conditions. 

- Accumulate sludge. 

  -> Occur bad smell. 

  -> Change for the worse 

treated water quality. 

Paper Mill in Thailand (Activated Sludge Process) 

8 

Problems of  Existing Aerator 



HANSHIN ENGINEERING Co., Ltd. 9 

Comparison of Aeration Equipment 

-Lack of agitation at the bottom of a tank 
-Dispersion of sewerage mist 

-Sedimentation of sludge 
-Progression of clogging 

-Realization of extremely high 
energy efficiency 
-Easy maintenance 
-Accommodates various 
processing methods 
-No clogging 

HANSHIN ENGINEERING Co., Ltd. 10 

Energy Conservation of Reaction Tank 

Reaction tank

(45%)

Waste w ater treatment facility

except for reaction tank

(15%)

Sludge treatment facility

(15%)

Other

(25%)

<Reference> 
Tetsuo Ide ed: Wastewater Treatment Technology -Theory and Application- (2nd ed.), GIHODO SHUPPAN Co., Ltd. p.738, 1990. 

Reduce power consumption by 

40 % 



HANSHIN ENGINEERING Co., Ltd. 

Aeration 
system 

Submerged mechanical 
aeration/agitation system 

(Aquarator + Blower) 

Surface aeration system 
(Surface aerator) 

Electrical 
power 

<Unit number> 
  21 units 
<1 unit> 
  P = 45.1kWh 

<Unit number> 
  31 units 
<1 unit> 
  P = 55kWh 

P1 + P2 = 947 kWh P1 = 1705 kWh 

Energy 
reduction 44.5% (758kWh) 

Cost 
effective 385,125USD (6,640,080kW/year) 

Paper Mill in Thailand 

* Commercial standard electricity rate (1kW/1h) of Bangkok, Thailand was estimated as 0.058USD. 
The data is based on Japan External Trade Organization (JETRO). 
http://www.jetro.go.jp/world/search/cost/ 

11 

Comparison of  Energy Cost 

HANSHIN ENGINEERING Co., Ltd. 12 

Operation Situation of the Aquarator 
Before aeration 

After aeration 

During aeration 

Reference: F-300 (30kW) 



HANSHIN ENGINEERING Co., Ltd. 13 

Introduction Case of the Aquarator 
� Aquarator is the most suitable equipment for 

biological treatment of industrial wastewater. 

<Equipment model> 
[Raw water reserver] 
BA-100 (15kW): 1 unit 
F-150 (15kW): 1 unit 
[Aeration tank] 
F-150 (15kW): 8 units 

Aquarator 
Installation 

position 

Aquarator 
Installation 

position 

Chemical Plant in Japan (Activated Sludge Process) 

HANSHIN ENGINEERING Co., Ltd. 14 

Advantage of the Aquarator 
� The equipment is able to be used flexibly as 

aerobic agitation or anaerobic agitation. 

Using for aerobic treatment Using for anaerobic treatment 

Discharge flow (water and air) 

Discharge flow (water) 

Suction flow (water) 

Suction flow (air) 
Aerobic tank 

OK 

Anaerobic tank 

OK 



HANSHIN ENGINEERING Co., Ltd. 15 

Installation Situation of the Aquarator 

During 
Equipment moving 

During 
Equipment setting 

During 
Equipment moving 

Reference: F-300 (30kW) 

HANSHIN ENGINEERING Co., Ltd. 16 

Feature of the Aquarator 
� Equipment installation 

and removal is easy. 
 

� Water and sludge are 
not required to be 
removed when 
installing or removing 
the equipment 
because the main 
body is not fixed on a 
tank bottom. 

Guide pipe 

Aquarator 

Air 



HANSHIN ENGINEERING Co., Ltd. 17 

Record, Assessment, Certification, Specification in Japan 

� The number of the Aquarator that 
is installed in Japan’s sewage 
treatment plant is 

“10,000 units in 1,000 locations” 
(at of March, 2010) 

 
� Aquarator >>> 
which is certified as “Energy 

Conservation Type Diffused 
Aerator” from “Ministry of 
Construction (Current Ministry of 
Land, Infrastructure, Transport 
and Tourism)” 

(Technology Assessment No.81102) 

 
is designated as “Submerged 

Agitation Type Aerator” by “Japan 
Sewage Works Agency” 

Tohoku region: 
107 locations 

Hokkaido region: 
39 locations 

Kyushu/Okinawa region: 
147 locations 

Chugoku region: 
120 locations 

Chubu region: 
216 locations 

Kinki region: 
201 locations 

Shikoku region: 
43 locations 

Kanto region: 
149 locations 

HANSHIN ENGINEERING Co., Ltd. 18 

HANSHIN ENGINEERING Co., Ltd. 
 

<Head Office (Osaka)> 
2-26-7 Shikanjima, Konohana-ku, Osaka 554-0014, Japan 
TEL. +81-6-6461-6551 FAX. +81-6-6461-6555 

 
 

<Branch Office (Tokyo)> 
4th Floor, Shibakaga Bldg., 2-3-1 Shibakoen, Minato-ku, Tokyo 105-0011, Japan 
TEL. +81-3-5776-1401 FAX. +81-3-3438-2171 

 
 

<Factory (Hikami)> 
1383 Shingo, Hikami-cho, Tanba-shi, Hyogo 669-3571, Japan 
TEL. +81-795-82-3422 FAX. +81-795-82-3424 

http://www.hanshin-pm.co.jp/ 

<Sales department> 
Hirotaka Kawashima 
kawashima@hanshin-pm.co.jp  



 Novel Energy-efficient Municipal   
Wastewater Treatment System  

 for Low Carbon Society  

A Glance of METAWATER 

Capital JPY 7.5 Bil. (ca. US$ 85 Mil.) 

Net Sales JPY 100 Bil. (FY2011) (ca. US$ 1.2 Bil.)     

Employees 1,800 (consolidated)   

Location (JPN) Tokyo (Head Office),  Hino Office,  Nagoya Office    

(Intl.) China,  Korea,  Germany,  USA,  Vietnam    

more than 30% of share  

in Japan  

Top supplier  

more than 170 installations   

more than 25% of share  

(more than 45% in large scale)  

more than 10 installations  

Ceramic Membrane  Ozonizer  Sludge Incineration  PFI/BOT Business  

Outline  

METAWATER  is one of the leading engineering companies 

in Japan with unique products and wide range of experiences 

from product supply, EPC up to O&M service incl. PFI projects.  



 

 
 

 

 

 

 

 
 

 

- New wastewater treatment process suitable for developing countries in the tropics 

- Lower capital & operational costs than those of conventional process (ASP) 

- Feasible combination with biosolid energy utilization (digestion) in the future 

Aeration tank Primary clarifier Secondary clarifier 

New media  

trickling filter 

High-rate  

filtration 

BOD 10mg/l 

SS   10mg/l 

Power 

consumption  

 : 0.30kWh/m3 

Intensive SS/BOD 

removal  

Low power consumption 

without aeration 

Effluent quality  

= ASP 
Optional 

Additional  

BOD/SS removal 

Conventional process 

Activated Sludge Process (ASP) 

 Proposed process  

Advanced  

Secondary clarifier 

Power 

consumption  

 : 0.05kWh/m3 

The pilot study has been carried out in Da Nang, Vietnam supported by 

universities, authorities in both countries and the MLIT of Japan 



Pilot Plant Flow Diagram 

 Raw  

 water  

 High rate filtration   

Discharge  

Wastewater tank 

Inlet channel 

300m3/d 

150m3/d  

10 30m3/d 

 Treated  

water tank  

Backwash  

 wastewater  
 Filtrate   

Treated water 

1
2
0

1
4
0
m

3
/d

 
To wastewater 

tank 

To be constructed in 

2013 

35m3 

2.5m3 2 
5m3 

4m3 
4m3 

6m3 

0.5m3 

Monitoring pit  

 New media filter train (1)  

 New media filter train (2)  

 Advanced   
 Secondary clarifier  

Activated Sludge   

Process (ASP)  
New Process 

Process Comparison 

Anaerobic Lagoon * 

(AL) 

Aeration 

Pump (Head 4m  Pump Head 7m  

Pump (Head 4m  

The new process can achieve the high effluent quality with lower energy 

consumption and easier O&M than ASP    

* Common in Vietnam 



Pilot Plant in Da Nang 

Test site  : Phu Loc Wastewater Treatment Plant  

Test start : Nov., 2012  

High Rate Filtrer 

Filter material   Special plastic 

Size  7.5mm 7.5mm 4mm 



Mechanism of High Rate Filtration 

Backwash 

waste 

Filtration 

Filtered 

water 

F
Distribution 

tank 

High-speed   

cleaning 

system 

Cleaning 

Upper screen 

No washout of  
filter media  

No coagulant  

Filter media 

Debris 

Upper screen 

Untreated 

wastewater 

Untreated 

wastewater 



Example of Water Quality Data  2012/11/5 11/27   

 Date  

 S
S

 (
m

g
/l

) 
  

 Date  

 B
O

D
 (

m
g

/l
) 

  

- Although Inlet BOD and SS was low due to the rainy season, the high-rate 

filter and the trickling filter worked as expected  

- BOD and SS removal rate by the high-rate filter is about 50 – 60%, which is 

higher than that of primary clarifier 

- Data accumulation will be continued including the dry season 

Pilot test will continue through November, 2013 

 

Thank you for your attention. 

Beyond engineering 

www.metawater.co.jp/eng/index.html 

info-kaigai@metawater.co.jp 

Contact: 




